

Client:
Address:
VAT Number:
Delivery documents:
Material:
Batch no Nr.:
Quantity, kg:

Hereby we certify that the material was inspected and tested according to the order and complies to the bellow specifications.

Characteristics	U.M.	Measured value	Minim	Maxim	Method
Melt flow rate	g/10min	4.1	1	6.5	ASTM D-1238
Density, 23°C	g/cm ³	0.957	0.95	1.21	ASTM D-792
Impact, Izod, (notched)	kJ/m ²	8.75	>1.9	-	ASTM D-256
Color, L*	-	82	-	-	white
Humidity, 105°C	%	0.16	< 0.2	-	ST -5800

Measured values can register variations according to the presented limits